

Ananka Fasteners Pvt. Ltd.

Plot No. 14 ,Survey No. 96&97,Ashoka&HitechInd. Estate,GolaniNaka,Vasai East-401208
Tele: +91 9324581695/8655747683 ,Email: sales@anankafasteners.com
Website: www.anankafasteners.com

Inspection Certificate according to EN 10204-2004 : 3.1

Customer :	Material : UNS C95200 (ALUMINIUM BRONZE)	T. C. No. : S051/25-XX
SWO No. : -	Bar Shape : ROUND BRIGHT BAR	Date : 23/01/202X
PO No. : -	Bar Size : 12.00 mm	Inv. No. :
	Heat No. : -	Inv. Date :
	Lot No. : M025	

CHEMICAL COMPOSITION (%)

Elements	Cu	Ni	Fe	Al
Min :	88.00	-	3.00	9.00
Max :	-	-	-	-
Actual :	89.24	-	3.43	9.67

LAB TC No. : LAB Name : - Result : Satisfactory
Mill TC No. : Mill TC Dt. :

MECHANICAL PROPERTIES

PROPERTIES	TENSILE STRENGTH Mpa	YEILD STRENGTH 0.2 % OFFSET Mpa	% ELONGATION (GL-50MM)	%REDUCTION AREA	HARDNESS HRB/HRC/BHN	-
Specified : Min :	450.00	170.00	20.00	-	BHN 110	-
Max :	-	-	-	-		
Actual Value :	504.13	234.27	27.62	-	124 122 124	-
Result : Satisfactory.						

MACRO ETCH TEST AS PER ASTM E-381

SURFACE COATING PROCESS

Result :
TC No./Date/Name :

ITEM DETAILS

Sl.No.	Item Description	Length	DRG No./Rev No.	Item Code	Quantity
01	HEX BOLTS 3/8" - 16 UNC	50.00 mm	-	-	10.00

We confirm that the fasteners was manufactured, sampled, tested and inspected in accordance with the specification and the results have been determined to meet the requirements of the specification.

Remarks :

Material Confirms To : **UNSC95200**
Dimension As Per : AS PER PROVIDED DRG
Threads As Per : AS PER PROVIDED DRG
Marking & MFG ID :-

For, Client / TPI

For Ananka Fasteners Pvt. Ltd.



Authorised Signatory